
Package leaflet: Information for the user 

 

Regulax Picosulfate, 7.23 mg/mL oral drops, solution 

sodium picosulfate  

 

Read all of this leaflet carefully before you start taking this medicine because it contains important 

information for you. 

- Always take this medicine exactly as described in this leaflet or as your doctor, pharmacist or 

nurse have told you.  

- Keep this leaflet. You may need to read it again.  

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible 

side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after one week. 

 

What is in this leaflet 

1. What Regulax Picosulfate is and what it is used for 

2. What you need to know before you take Regulax Picosulfate 

3. How to take Regulax Picosulfate 

4. Possible side effects 

5. How to store Regulax Picosulfate 

6. Contents of the pack and other information 

 

 

1. What Regulax Picosulfate is and what it is used for 

 

Regulax Picosulfate oral drops are a laxative. 

 

Regulax Picosulfate oral drops are used for constipation and disorders which require easier passage of 

stools. 

 

As with other laxatives, Regulax Picosulfate oral drops should not be used for long periods without a 

medical evaluation of the causes of constipation. 

 

 

2. What you need to know before you take Regulax Picosulfate 

 

Do not take Regulax Picosulfate oral drops 

- if you are allergic to sodium picosulfate, other active substances from the triarylmethane group 

or any of the other ingredients of this medicine (listed in section 6). 

- if you have narrowing of the intestines with impaired bowel passage, bowel obstruction, acute 

abdominal complaints such as appendicitis, severe abdominal pain associated with nausea and 

vomiting  

- if you have an acute inflammatory disease of the gastrointestinal tract  

- if you are severely dehydrated 

- children under 4 years of age. 

 

Constipation associated with other complaints, such as abdominal pain, vomiting and fever may be a 

sign of serious illness (bowel obstruction, acute abdominal inflammatory disease). In such case, you 

must not use Regulax Picosulfate oral drops or other medicines and you should talk to your doctor 

immediately. 

 

If you have an illness associated with fluid and electrolyte imbalance (e.g. severely impaired kidney 

function), you may only use Regulax Picosulfate oral drops if your doctor tells so. 

 



Warnings and precautions 

Talk to your doctor or pharmacist before using Regulax Picosulfate oral drops. 

 

Treatment with Regulax Picosulphate oral drops should only be initiated if other methods, such as 

nutritional (eg, dietary intake of fiber and adequate fluid intake) and lifestyle changes (eg, adequate 

physical activity) have not produced the desired results. 

 

Take special care with Regulax Picosulfate oral drops: 

- If your symptoms occur spontaneously, have been present for quite some time and / or are 

accompanied by symptoms such as blood in stools and fever, consult your doctor before using 

Regulax Picosulfate oral drops as chronic disorders and slow bowel motility may be signs of a 

serious illness. 

 

Regulax Picosulfate oral drops should not be used for long periods without instruction of your doctor. 

 

If you stop using Regulax Picosulfate oral drops, your symptoms may come back. After prolonged use, 

the onset of symptoms may indicate an increase in constipation. 

 

Dizziness and/or fainting have been reported with sodium picosulfate. Fainting is mainly due to 

abdominal pain due to intestinal tension or circulatory problems. 

 

Children and adolescents 

Regulax Picosulfate oral drops should not be given to children under 4 years of age. 

 

Other medicines and Regulax Picosulfate oral drops 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other medicines.  

 

Antibiotics, if taken at the same time, may result in a loss of the laxative effect of Regulax Picosulfate 

oral drops. 

 

Prolonged use of Regulax Picosulfate oral drops may increase potassium and other electrolyte 

disturbances. This risk may increase if you are taking other medicines (eg medicines to increase urine 

output, corticosteroids). Decreased potassium levels in the body can lead to an increase in the activity 

of cardiac glycosides, cardiac dysfunction and muscle weakness. 

 

Pregnancy and breast-feeding 

If you are pregnant, breast-feeding, think you may be pregnant or are planning to have a baby, ask your 

doctor or pharmacist for advice before taking this medicine. 

There is no clinical experience with the use of Regulax Picosulfate oral drops in pregnant women. The 

use of this product during pregnancy should be avoided. 

Regulax Picosulfate oral drops is not excreted in breast milk, so it can be used during breast-feeding. 

 

Driving and using machines 

The use of Regulax picosulphate at the recommended dose has no or negligible influence on the ability 

to drive and use machines. There may be side effects such as dizziness, fainting and abdominal cramps 

that may affect activities such as driving or operating machinery. 

 

Regulax Picosulfate oral drops contain sodium 

This medicine contains less than 1 mmol sodium (23 mg) per 27 drops, that is to say essentially ‘sodium-

free’. 

 

Regulax Picosulfate oral drops contain sorbitol  

This medicinal product contains 615.6 mg sorbitol per 27 drops, equivalent to 456 mg/ml.  



Sorbitol is a source of fructose. If you have been told by your doctor that you have an intolerance to 

some sugars or a known rare hereditary problem of fructose intolerance (which makes your body unable 

to break down fructose), you should consult your doctor before taking this medicine. 

This medicine is suitable for diabetics: one ml of solution (20 drops) corresponds to 0.03 units of bread. 

 

Regulax Picosulfate oral drops contain propylene glycol 

This medicinal product contains 270 mg of propylene glycol per 27 drops, equivalent to 200 mg/ml. 

 

 

3. How to take Regulax Picosulfate 

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist have told 

you. Check with your doctor or pharmacist if you are not sure. 

 

Adults and children from 12 years of age 

The recommended dose is 14...27 drops (equivalent to 5...10 mg sodium picosulfate) per day.  

 

Children aged 4-11 years  

This medicine should only be given to children over 4 years of age by the recommendation of a doctor. 

The recommended dose is 7...14 drops (equivalent to 2.5...5 mg sodium picosulfate) per day. 

 

It is recommended that Regulax Picosulfate oral drops be taken in the evening. The laxative effect 

usually occurs after 10 to 12 hours. 

Sodium picosulfate should only be used for short periods of time without the agreement of your doctor. 

In case of chronic constipation consult your doctor. 

 

If you think that the effect of Regulax Picosulfate oral drops is too strong or too weak, talk to your doctor 

or pharmacist. 

 

If you take more Regulax Picosulfate oral drops than you should 

Overdose of Regulax Picosulfate oral drops may cause diarrhoea and abdominal discomfort, loss of 

fluid, potassium and other minerals. 

Contact your doctor immediately if you take too much of this medicine. Vomiting or gastric lavage and 

administration of fluid and electrolytes may be necessary.  

 

If you forget to take Regulax Picosulfate oral drops 

Do not take a double dose to make up for a forgotten dose. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Very common (occurs in more than 1 user in 10) 

- diarrhea 

 

Common (occurs in 1–10 users in 100) 

- flatulence, abdominal pain, abdominal cramps 

 

Uncommon (occurs in 1–10 users in 1,000) 

- dizziness or short-term loss of consciousness. Based on the available information, these are 

mainly tension or circulatory disorders associated with constipation, causing pain in the lower 

abdomen (see section 2, Warnings and precautions). 



- nausea, vomiting 

 

Unknown (incidence cannot be estimated from available data) 

- allergic reactions (including skin reactions and swelling of the skin and mucous membranes eg 

face and throat, respiratory rate increase) 

 

Long-term or high-dose administration of Regulax Picosulfate increases the loss of water, potassium 

and other salts from the body and decreases bowel movements. This can lead to heart problems, 

muscle weakness, especially if you are taking other medicines (medicines to increase urine output). 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Regulax Picosulfate 

 

Keep this medicine out of the sight and reach of children.  

 

Do not use this medicine after the expiry date which is stated on the package and label. The expiry date 

refers to the last day of that month.  

 

Once opened, Regulax Picosulfate oral drops can be used for 6 months. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Regulax Picosulfate oral drops contains 

- The active substance is sodium picosulfate. 

One mL of solution (20 drops) contains: 7.5 mg sodium picosulfate monohydrate (equivalent to 

7.23 mg sodium picosulfate) 

- The excipients are liquid sorbitol (non-crystallising 70%), propylene glycol, purified water. 

 

What Regulax Picosulfate oral drops looks like and contents of the pack 

Regulax Picosulfate oral drops are a clear, colourless oral solution in a dark glass bottle. 

 

Regulax Picosulfate oral drops are available in packs of 10 mL, 20 mL and 50 mL. 

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder and Manufacturer 

Krewel Meuselbach GmbH 

Krewelstr. 2 

53783 Eitorf  

Germany 

Tel: +49 (0)2243 / 87-0 

Fax: +49 (0)2243 / 87-175 

E-mail: Info@krewel.meuselbach.de 

 

This leaflet was last revised in May 2022. 

 

 

http://www.ravimiamet.ee/


Additional information for the patient 

Bowel sluggishness and constipation are widespread complaints, which still can rarely be caused by 

serious illness. They are more frequently caused by aspects of everyday life, such as stress, lack of 

exercise, using unfamiliar toilets and poor nutrition. Therefore, a good laxative should simply help you, 

without any stress. 

 

When using Regulax Picosulfate oral drops, you have chosen a medicine that regulates bowel activity 

by increasing the volume of stools and stimulating peristalsis (natural, rhythmic movement of the 

bowel). In this way, bowel evacuation is regular and gentle. 

 

Try to find a well-balanced lifestyle pattern and reduce your dose of Regulax Picosulfate drops at the 

same time. This will allow your bowel to return to normal, regular function. 

 

The following tips will help retrain your bowel to gain its normal function. 

- Try to make your life less hectic. Use the toilet at the same time each day, preferably at home in 

a familiar environment. 

- Make time for regular meals and go for a balanced, low-calorie diet with a high fibre content.  Eat 

fruit, salads and muesli. 

- Avoid high-calorie snacks. Drink more mineral water instead. 

- Most professions curb our movement, preventing the body from efficient use of the energy gained 

from food. However, lack of exercise is one of the main causes of constipation. Try to walk or 

work out as much as possible. 

- Remember that the medicine does not start to take effect until about 10-12 hours after taking a 

dose and that for some people, emptying the bowel just 2...3 times a week is quite normal. 

 

Other sources of information 

Detailed information on this medicine is available on the State Agency of Medicine’s web site: 

http://www.ravimiamet.ee. 

 

http://www.ravimiamet.ee/

